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DECORATIVE PLASTIC COMPANY LIMITED MRIEENE AR

514/11 SOl RAMKHAMHAENG 39 (THEPLEELA 1) PRACHA-UTIT ROAD,
WANGTHONGLANG, BANGKOK 10310 THAILAND

The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description - SPONGER LEATHER

Style/ltem No. : 0.7mmX54" HA10/174

Buyer/Order No. - NS99D1118-7

Manufacturer/Vendor : DECORATIVE PLASTIC COMPANY LIMITED
Sample Receiving Date : 2009/09/28

Testing Period : 2009/09/28 TO 2009/10/02

Test Result(s) : Please refer to next page(s).

Jomes Zu

James Lu / Supervisor
Signed for and on behalf of
SGS TAIWAN LTD.

Chemical Laboratory — Taipei

Unless otherwise stated the results shown in this test report refer only 1o the sample{s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http//www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and
offenders may be prosecuted to the fullest extent of the law.
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Test Result(s)
PART NAME NO.1 RED LEATHER
Result
Test Item (s): Unit Method MDL ::Lfl Limit
Phthalates
BBP (Benzyl butyl phthalate) % With reference to EN 14372. 0.003 n.d. -
(CAS No.: 000085-68-7) Analysis was performed by GC/MS.
DEHP (Di- (2-ethylhexyl) % With reference to EN 14372. 0.003 0.012 -
phthalate) (CAS No.: 000117-81- Analysis was performed by GC/MS.
1)
DIDP (Di-isodecyl phthalate) (CAS| % _ |With reference to EN 14372, 0.01 nd. .
No.: 026761-40-0) Analysis was performed by GC/MS.
[DINP (Di-isononyl phthalate) (CAS % With reference to EN 14372. 0.01 n.d. -
No.: 028553-12-0) Analysis was performed by GC/MS.
DNOP (Di-n-octyl phthalate) (CAS| % _ |With reference to EN 14372. 0.003 nd. -
No.: 000117-84-0) Analysis was performed by GC/MS.
DBP (Dibutyl phthalate) (CAS No.: % With reference to EN 14372. 0.003 n.d. -
000084-74-2) Analysis was performed by GC/MS.
1 PASS
Result
Test Item (s): Unit Method MDL No.1 Limit
} . ]
EN 71 PART 3 Heavy metal With reference to EN 71 PART 3:
content 1994 (A1: 2000, AC:2000 and
AC:2002) (EN 71 & BS 5665 are
identical)
Soluble Antimony (Sb) mg/kg |ICP-AES 5 <5.0 60
Soluble Arsenic (As) mg/kg |ICP-AES 2.5 <2.5 25
Soluble Barium (Ba) mg/kg |ICP-AES 10 <10.0 1000
Soluble Cadmium (Cd) mg/kg |[ICP-AES 5 <5.0 75
Soluble Chromium (Cr) mg/kg |[ICP-AES 5 <5.0 60
Soluble Lead (Pb) mg/kg |ICP-AES 5 <5.0 90
Soluble Mercury (Hg) mg/kg |[ICP-AES 5 <5.0 60
Soluble Selenium (Se) mg/kg |ICP-AES 5 <5.0 500
Unless otherwise stated the results shown in this test report refer only to the sampile(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company,
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This Test Report is issued by the Company under its General Canditions of Service printed overleaf or available on request and accessible at httpe//www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and
offenders may be prosecuted to the fullest extent of the law
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DECORATIVE PLASTIC COMPANY LIMITED IR ERN AN
514/11 SOl RAMKHAMHAENG 39 (THEPLEELA 1) PRACHA-UTIT ROAD,
WANGTHONGLANG, BANGKOK 10310 THAILAND

Note : 1. mg/kg = ppm : 0.1wt% = 1000ppm
n.d. = Not Detected

MDL = Method Detection Limit

" - " = Not Regulated

Amending for the 22nd Council Directive 76/769/EEC notified under document 2005/84/EC, total
concentration of three compounds DEHP, DBP and BBP shall not be greater than 0.1% and total
concentration of three compounds DINP, DIDP and DNOP shall not be greater than 0.1%.

S

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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This Test Report is issued by the Company under its General Conditions of Service printed overleafl or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm, Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does nat exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unautharized alteration, forgery or falsification of the content or appearance of this document is unlawful and
offenders may be prosecuted to the fullest extent of the law.
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CY/2009/91906

** End of Report **

Unless otherwise stated the results shown in this test report refer only 1o the samplels) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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This Test Report is issued by the Company under its General Conditions of Service printed overleal or available on request and accessible at http//www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company’s findings
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